CITY OF PITTSBURG

ENGINEERING DIVISION

. S

( SACRAMENTO

SAN JOAQUIN RIVER

SACRAMENTO RIVER

SITE OF WORK
SEE VICINITY MAP)

PITTSBURG

L PACIFIC OCEAN h ND

' @
SAN |
FRANCISCO
i SAN
BAY

no

LOCATION MAP

;,,;,};a:ul Meyerhpter(/PROJECT MANAGER'
RCE 026310 EXP. DATE 8/31/90 g

me Edhpdo
‘Tina Edwards, PROJECT ENGINEER
RCE 042055 EXP. DATE 3/31/92

WATER TREATMENT
PLANT
PROJECT SITE

/ _BUCHANAN RD.

VICINITY MAP




PROJECT MANAGER

Date:

Approved by:

PROJECT ENGINEER

I Approved by:

PLUMBING

HVAC

Date:

Date: I Approved by: Date:

Approved by:

INSTRUMENTATION

Date:

Approved by:

ELECTRICAL

Date:

Approved by:

STRUCTURAL

Date:

Approved by:

ARCHITECTURAL

-

Date:

Approved by:
[...]
EXISTING CHLORINE BUILDING MODIFICATIONS —
PLAN, SECTION & DETAILS

EXISTING CHLORINE BUILDING MODIFICATIONS -
SECTIONS & DETAILS

MECHANICAL
75 M—1
76 M—2
77 M—3
78 M—4
79 M—5
80 M—6
81 M—7
82 M—8
83 1M—1
84 1M—2
85 2M—1
86 3M—1
87 M—2
88 5M—1
89 5M—2
90 5M—3
91 EM—1
HVAC
92 3H—1
93 3H-2
94 5H—1
95 5H—2
96 5H—3
97 5H—4
98 5H—5
99 5H—6
100 5H—7
101 5H—8
102 7H—1
PLUMBING
103 5P—1
104 5P—2
105 5P—3
106 5P—4
107 5P—5

ELECTRICAL
EQUIPMENT SCHEDULE 108 E—1
MISCELLANEOUS DETAILS w 109 E-2
MISCELLANEOUS DETAILS ) 110 E-3
CHEMICAL FEED — SCHEMATICS | 111 E—4
c'aw”ALFTED ~ SCHEMATICS | S 12 E-5
CHEMICAL .FEED — SCHEMATICS Il ¥ 13 E—6
CHEMIACL FEED — SCHEMATICS IV 114 E—7
CHEMICAL FEED — SCHEMATICS V & 115 E-8
COMPRESSED AIR SYSTEM 116 E—g
RAW WATER INTAKE MODIFICATIONS — 117 E—10
PLAN, SECTION & DETAILS g Y
RAW WATER PUMPING STATION — 19 _
PLAN, SECTIONS & DETAILS -
FLOCCULATION BASIN MODIFICATIONS & 120 E=13
FLOW SPLIT BOX — PLAN & SECTIONS 121 E-14
FILTER MODIFICATIONS — PLAN, 4 122 E-15
SECTIONS é& DETAILS 123 E—16
FILTER MODIFICATIONS — 124 E-17
SECTIONS- & DETAILS R
= | 125 E-18
OPERATIONS BUILDING — LOWER LEVEL ¥ 126 {E—1
CHEMICAL HANDLING FACILITIES — -
PLAN & SECTIONS i 127 1E—-2
OPERATIONS BUILDING — LOWER LEVEL 128 1E-3
CHEMICAL HANDLING FACILITIES — SECTIONS
OPERATIONS BUILDING — LOWER LEVEL 129 2E—1
CHEMICAL HANDLING FACILITIES —
SECTIONS. & DETAILS | | 130 —
CHEMICAL STORAGE AREA — PLAN & SECTIONS
s 131 3E-2

132 3E-3
FILTER GALLERY — PLAN, DETAILS & SCHEDULES 133 _
FILTER GALLERY — PLANS & SECTION 134 .
OPERATION'S BUILDING ~ SYMBOLS & SCHEDULES‘ T g _
OPERATIONS BUILDING — SCHEDULES 136 3E_7
OPERATIONS BUILDING — DETAILS
OPERATIONS BUILDING — SCHEMATIC CONTROL 137 3E-8
OPERATIONS BUILDING — PLAN 139 SE_1
OPERATIONS BUILDING — PLAN & SCHEDULE 140 5E—2
OPERATIONS BUILDING — ROOF PLAN
OPERATIONS BUILDING — SECTIONS & DETAILS 141 5E—3
MISCELLANEOUS STRUCTURES — PLANS 142 5E—4
: L | | 143 5E—5

144 6E—1
B | : 145 7E—1
OPERATIONS BUILDING — SYMBOLS & SCHEDULE 146 JE—9
A‘*AT‘QND BUILDING — DETAILS | |
OPERATIONS BUILDING — PLAN | ]? 147 7E-3

OPERATIONS BUILDING — PLAN & DIAGRAM
OPERATIONS BUILDING — FIRE SPRINKLER SYSTEM

ELECTRICAL LEGEND I

ELECTRICAL LEGEND I

SINGLE LINE — MSB & GCP

SINGLE LINE — MSB, GCP & DP-E & F
SINGLE LINE — MCC-A

- SINGLE LINE — MCC-B

SINGLE LINE — MCC—B (CONTD)
SINGLE LINE — MCC—C & D
ELEVATIONS

DEMOLITION SINGLE LINE |
DEMOLITION SINGLE LINE i
SITE PLAN

ELECTRICAL DETAILS
CONTROL SCHEMATICS |
CONTROL SCHEMATICS Ii
CONTROL SCHEMATICS il
CONTROL SCHEMATICS IV

- CONTROL SCHEMATICS V

RAW WATER PUMP STATION POWER & INST.
RAW WATER PUMP STATION LIGHTING

RAW WATER PUMP STATION MCC BLDG. POWER,
INST. & LIGHTING

FLOCCULATION /SEDIMENTATION BASINS
POWER, INST. AND LIGHTING

FILTERS 1—4 & FILTER CONTROL CENTER
POWER & INST.

FILTERS 5-8 & FILTER CONTROL CENTER
POWER & INST.

FILTERS 1—4 PIPE GALLERY POWER & INST.
FILTERS 5—8 PIPE GALLERY POWER & INST.
CONTROL BLDG. BASEMENT POWER & LIGHTING
CONTROL BLDG. & FILTERS LIGHTING

FILTERS 5—-8 & FILTER CONTROL CENTER
LIGHTING

FILTER PIPE GALLERY LIGHTING
NORTH & SOUTH CLEARWELL POWER & LIGHTING
OPERATIONS BLDG. LOWER LEVEL POWER

OPERATIONS BLDG. LOWER LEVEL LTG. & HVAC
POWER

OPERATIONS BLDG. UPPER LEVEL POWER & INST.
OPERATIONS BLDG. UPPER LEVEL HVAC POWER
OPERATIONS BLDG. UPPER LEVEL LIGHTING
CHEMICAL TANK AREA POWER, LIGHTING & INST.
GENERATOR AREA — POWER & LIGHTING

CHEMICAL & EQUIPMENT BLDG AND PUMP REPAIR
SHOP — POWER & LIGHTING

MISC. PLANS

T

(T 5,//(3(/?/

- 5 Eel)

s AT S

CITY OF PITTSBURG, CALIFORNIA

WATER TREATMENT PLANT EXPANSION 1988

* No. C042055'
Exp. 3-31-92

DRAWING

Date | Ch'k'd

Designed by:

Drawn by: M

Checked by: MDR
Approved by:ff_["’...__....

]

Revision
CAMP DRESSER & McKEE INC. SHEET NO.
Date: SEPT. ., 1988 CDM
710 South Broadway G-|
N Walnut Creek‘ CA 94596 environmental engineers. scientists.
Scale: NONE planners. & managemen! consultants
i 2 of 147 I




[An )
o @ Chemical Dosage (mg/1)
<| 5 ,
g © Description Units Value Description Units Value Description Units Value Chemical Point of Application Minimum Average Maximum
- ‘
wi Plant Design Capacity mgd 32 Filter Clearwell (Clear Water) Pumps Liquid Alum Anhydrous Ammonia
ol 3 P-C-101 gph 60
a2 Raw Water Pump Station Number of Pumps number 6 P-C-102 * s gph 60 Plant Influent (Flash Mixer) 0.5 1.2 1.6
e Pump Design Capacity gpm 3 at 2800 a Filtered Water Line 0 0.35 0.5
g Number of Pumps number 6 1 at 4000 Potassium Permanganate .
- ‘Pump Design Capacity gpm 3 at 3,600 2 at 6000 FD-C-401 (Fixed Rate) ft” /hr 1 Anionic/Nonionic Polymer
3 at 6,000 Maximum Output mgd 35 P-C-401 gph 70 . '
o« Maximum Output ngd 35 Pump Power horsepower 3 at 60 P-C-402 gph 70 Plant Influent (Flash Mixer or Post-Flash Mixer) 0 0.5 1.5
il O Pump Power ‘horsepower 3 at 50 1 at 75 Settled Water (Pipeline Inlet - 3 Locations) 0 0.5 1.5
z|¢ ' 2 at 100 2 at 150 Powdered Activated Carbon: - . ‘Backwash Water (Rate of Flow Contrnller)'?’ 0 0.5 1.0
olo 1 at 125 P-C-801 T e gph 90 ~
o Finished Water Reservoir P-C-802 gph 90 Cationic Polymer
- Rapid Mixing
ol Capacity million gallons 6.0 Spare Chemical Plant Influent (Flash Mixer or Post-Flash Mixer) 0 2.0 3.0
3|3 Type: Mechanical Diameter feet 290 P-C-701 gph 40 Settled Water (Pipeline Inlet - 3 Locati?ns) 0 2.0 3.0
|3 Number of Mixer number 1 Maximum Water Depth feet 15 Backwash Water (Rate of Flow Controller)'?’ 0 1.0 2.0
13 Mixing Energy (g) per second 575 . . Chemical Storage Capacity (Average
§ Chemical Feed Rate (Average Dose at Design Flow) Dose at Design Flow) Chlorine
- Flocculation Basins :
Anhydrous Ammonia . Anhydrous Ammonia Plant Influent (Flash Mixer) 1.0 2.5 5.0
Type: Compartmentalized, Baffled Plant Influent (Flash Mixer) ppd 320 Bulk Tank number 1 Settled Water (Pipeline Inlet - 3 Locations) 0 1.0 5.0
Flocculation Filtered Water ppd 94 Total Storage pounds 4400 Filtered Water (36" Dia. Pipeline) 0.25 1.0 1.5
e . ' Days of Storage S days 10 '
glo Basing number 5 Anionic/Nonionic Polymer (0.5% o a | Corrosion Control
15 Design Capacity (each) mgd 6.4 solution, 0.04 lb/gal) ‘ Anionic/Nonionic Polymer
= Detention Time minutes 22 Plant Influent (Flash Mixer or gph 139 Drums (55 gallon) number 25 Plant Influent (Flash Mixer) 0.5 2.0 3.0
- Average Water Depth feet 11 Post-Flash Mixer) Total Storage gallons 1375 Filtered Water (36" Dia. Pipeline) 0.5 2.0 3.0
& Total Basin Length and Width , Settled Water (2) gph 139 Days of Storage days 9 ‘ ;
e 1953 & New. feet x feet 60 x 20 Backwash Water' gph 43 Hydrofluosilicic Acid -
3 1976 ' feet x feet 40 x 30 L Cationic Polymer A
g Basin Volume gallons - 98,700 Cationic Polymer (8.6 lb/gal) Bulk Tank number 1 Plant Influent (Flash Mixer) 1.0 1.0 1.0
| Flocculation Mixing Energy (G) per second 35 Plant Influent (Flash Mixer or gph 2.6 Total Storage gallons 6500 Filtered Water (36" Dia. Pipeline) 1.0 1.0 1.0
Flocculation Gt — 47,500 Post-Flash Mixer) Days of Storage days 104
Settled Water (2 gph 2.6 Liquid Alum
Sedimentation Basins Backwash Water gph 0.4 Chlorine
g , ' One Ton Cylinders number 9 Plant Influent (Flash Mixer or Post-Flash Mixer) 15 25 50
a Type: Rectangular, Horizontal Flow Chlorine Total Storage pounds 18,000 ‘
b Plant Influent (Flash Mixer) ppd 667 Days of Storage days 19 Potassium Permanganate
> Basins number 5 Settled Water ppd 267 . , -
Design Capacity (each) mgd 6.4 Filtered Water ppd 267 Corrosion Control Plant Influent (Flash Mixer) 0 0.75 2.0
E Surface Loading Rate gpm/ft 0.55 Bulk Tank number 1
b4 Detention Time hours 3.4 Corrosion Control Total Storage gallons 6,500 : .
3 Horizontal Velocity feet per minute 1.3 Plant Influent (Flash Mixer) gph 2 Days of Storage 3 days 158 Powdered Activated Carbon
a Overall Basin Dimensions feet x feet 60 x 135 Filtered Water gph 2 )
< Average Water Depth feet 15 HYdrOflUOSiliCic ACid P%ant {nf.lldlent (FlaSl? Ml)‘(Et) : l 3 25
Basin Volume gallons 908,800 Hydrofluosilicic Acid Bulk Tank number 1 Flocculated Water (Midpoint of Flocculation 1 3 25
Sludge Equipment — None Plant Influent (Flash Mixer) gph 5 Total Storage gallons 6,500 Basin - 5 Locations)
Z Filtered Water gph- 5 Days of Storage : days 60 ‘ . (3)
g @ Filters , o Spare Chemical
<|° Liquid slum (100% Solution, Liquid Alum Plant Influent (Flash Mixer) 10 20 40
: ity, ia wi 5.4 lb/gal) nflue ash Mixer :
G Type: Gravity, dual media with Piant Tofluent (Flash Mixer h 51 Bulk Tank number 2 Settled Water (Pipeline Inlet - 3 Locations) 0 2 ch
= tile block underdrains and rotary t-Flash Mi e Total Storage gallons 26,000 Filtered Water (36" Dia. Pipeline) 5 10 30
é . arm surface wash systems or Post-Flash Mixer) Days of Storage days 51 . |
O
21 Numbe i, umbe Potassium Permanganate (1% solution s
2| ¢ Filtrgtgganizr?all Filters) gpm,/ftl':z 2 0 0.08 1b/gal) 9 ( ! Potassium Permanganate ‘17A11 feed equipment is variable rate unless noted otherwise.
o ' . . (2) . .
5 Filtration Rate (with one filter gpm/ftz 4.5 Plant Influent (Flash Mixer) gph 104 Drums (110 1lb/drum) number 25 (3)Backwash water flow rate is 10 mgd.
< . Total Storage pounds 2,750 For spare chemical assume the following chemicals:
1 Daclunet) ~ - Days of Storage days 14 a. Plant influent use 40% FeCl,, 4.8 1b/gal
Filter Inside Dimensions per Bay feet x feet 13 x 27 Powdered Activated Carbon (1 lb/gal | . 1 us o /gal. :
(2 bays per filter) slurry) Powdered Activated Cirbon b. Sgtl:t ed water use 10% cationic polymer, 0.86 1lb/gal.
Media Area (per filter) squarez feet 702 Plant Influent (Flash Mixer) gph 33 Bulk Tank (concrete) number 1 (4)5. Filtered water usg 25% NaOH,h2.§6 %b/cgal. ‘
Sl e Maximum Filter Backwash Rate gpm/ft 10 Flocculated Water gph 33 - se case a., above, for spare chemical storage.
Il = , . , Total Storage (1 lb/gal slurry)-. gallons 40,000
Ste Maximum Filter Backwash Rate gpm 6,250 ) (3) Days of Storage g days 50
= Maximum Surface Wash Rate gpm/ft 0.5 Spare Chemical ’ » | |
- Maximum Surface Wash Rate gpm 356 Plant Influent (Flash Mixer) gph 46 Spare Chemical ®’
o Settled Water gph 26 &k Ak rumber 1
L : : 3 :
W .g Filter Media Filtered Water gph‘ 12 Total Storage gallons 13,000
2! Granular Activated Carbon | Chemical Feed Equipment (Maximum Capacity) Days of Storage ~days 12
g Average Depth inches 24 '
= Average Effective Size millimeters 1.0 Anhydrous Ammonia g
Average Uniformity Coefficient - 1.4 FD-C-901 ppd 500
Average Specific Gravity grams,/cc 1.6 FD-C-902 ppd 500
e Sand Anionic/Nonionic Polymer
E Average Depth inches 10 P-C-301 gph 20 «
> Average Effective Size millimeters 0.5 P-C-302 gph 100 -
o Average Uniformity Coéfficient — 1.5 P-C-303 (Fixed Rate) gph 50 !
2 Specific Gravity grams,/cc 2.65 P-C-304 (Fixed Rate) gph 10 L
2l B
|2 Sludge Pond Cationic Polymer
g P-C-201" gph 10 R
5 Type: Earthen/Unlined p-C-202 gph 10 ‘“ CITY OF PITTSBURG, CALIFORNIA
< P-C-203 (Fixed Rate) gph 10 ) R
B Volume million gallons 6.5 P-C-204 (Fixed Rate) NIC gph 50
Surface Area acres 2.1 ,
. Maximum Water Depth feet 15 Chlorine | . WATER TREATMENT PLANT EXPANSION 1988
2| e i FD-C-003 ppd 2000 Rl ¥ g DESIGN CRITERIA
8 Type: Earthen/Unlined Date | Ch'k'd Revision
=4 Corrosion Control '
S % Volume million gallons 2.5 P-C-601 gph 10 . Designed by: _TCE CAMP DRESSER & McKEE INC. SHEET NO.
s Surface Area . acres 0.9 eme s , e Wyﬂ% Drawn by: o H Date: SEPT, 1268 -
2 Maximum Water Depth feet 15 Hydrofluosilicic Acid 710 South Broadway G-2
g P-C-501 gph 10 Checked by: ~TLE Wainut Creek, CA 24596 enwronn;en!al engineers. scienhists, )
b_ia- ) ) Approved by__EE_M______ Scale NONE | planners. management consu lantf’: F 5 147




PROJECT MANAGER

l Approved by:

PROJECT ENGINEER

I Approved by:

PLUMBING

j Approved by:

HVAC

Date:

Date:

Date:

Date:

Approved by:

i

INSTRUMENTATION

Date:

Approved by:

ELECTRICAL

Date:

Approved by:

STRUCTURAL

Date:

Approved by:

ARCHITECTURAL

~ Date:

Approved by:

...................
..................
...................

..................

X
)

123

CONCRETE
GRAVEL

SAND

GRATING
CHECKERED PLATE
WOOD (ROUGH FRAMING)

WOOD (FINISH)

PROPOSED STRUCTURE
OR OUT OF SECTION

EZEXIST!NG STRUCTURE
OR FACILITY

FUTURE STRUCTURE
OR FACILITY

RIP RAP

OPEN DITCH W/
DRAINAGE ARROWS

PROPOSED CULVERT

EXISTING CULVERT

CATCH BASIN

VAULT OR JUNCTION
STRUCTURE

PROPOSED FENCE

EXISTING FENCE

CONTOUR LINE,
FINISHED GRADE

CONTOUR LINE,
EXISTING GRADE

FINISHED ELEVATION

EXISTING ELEVATION

PROPOSED CUT OR
FILL SLOPE

—_

B R e Y T O R s

AR Lot AT e R SR Y AT il)

.
&
¥

ULt E B° o of Og o0

P4
2B % B 0orPPR PP s

A

MH:

O]

D
us)
5

SRR R R

$

EXISTING CUT OR
FILL SLOPE

EXISTING A.C. PAVING
PROPOSED A.C. PAVING
GRAVEL ROAD

TREES OR BRUSH
MANHOLE

AIR VALVE STATION
BLOWOFF

CONCRETE WALKWAY
FIRE HYDRANT

TEST PIT

BENCH MARK

SURVEY MONUMENT OR
ROCK ANCHOR LOCATION

SOIL BORING, OR
SURFACE ELEVATION

GATE VALVE

KNIFE GATE VALVE

GLOBE VALVE

BALL VALVE
NEEDLE VALVE
PINCH VALVE
BUTTERFLY VALVE

CHECK VALVE

OPEN EQUIPMENT
DRAIN

PLUG VALVE
SOLENOID VALVE

FLOAT ACTUATED VALVE

OO 0O
= 1
D e P
& [ 3

0 § ——
. 8 —F—
3 ——
B -

" PRESSURE RELIEF

- (ECC. RED.)

MUD VALVE

DIAPHRAGM VALVE *

MOTOR OPERATED VALVES |

FLOW SWITCH

BACK PRESSURE VALVE

PRESSURE CONTROL-
(REGULATING)

VALVE

VACUUM REUIEF
VALVE

HOSE BIBB

AIR VACUUM AND
AIR RELEASE VALVE
ASSEMBLY

FLOAT VALVE

MULTIPORT VALVE-—»«
3 WAY :

BACKFLOW PREVENTER

TEE AND 90 DEGREE
BEND DOWN "

TEE AND 90 DEGREE
BEND UP

CONCENTRIC REDUCER
(RED.)

ECCENTRIC REDUCER

WELDED JOINT

FLANGED JOINT

MECHANICAL JOINT'*

PUSH ON JOINT

FLEXIBLE CONNECTOR OR
EXPANSION JOINT
BELLOWS TYPE

NEW YARD P!PING

EXIST YARD PIPING

PRESSURE SWITCH

PRESSURE GAGE

VACUUM GAGE

:

3 —i—
—
1) —

FE O

FEC [ ]

:

12—S—RCP

12—S—RCP

No C042055

<5

O
™

Exp. 3°31~92 =

SLEEVE TYPE COUPLING
(HARNESSED WHERE
REQUIRED)

GROOVED END COUPLING—
RIGID

GROOVED END COUPLING
UNION

BLIND FLANGE

CAPPED OR
PLUGGED END

FLANGED ADAPTER
COUPLING

ACCUMULATOR

PIE’E SUPPORT

FLOOR DRAIN

FLOOR SINK

HUB DRAIN

CLEANOUT

QUICK CONNECT

COUPLER
FIRE EXTINGUISHER

FIRE EXTINGUISHER
CABINET

CHANGE IN PIPING
MATERIAL

PUMP CALIBRATION
CYLINDER

' Y—STRAINER

NEW EQUIPMENT

NEW PIPE

EXIST PIPE

‘%@%%’%’Q%ﬁ

T
=
¥

NOMINAL PIPE SIZE

NUMBER OF PIPES
(NOT USED FOR

SINGLE PlPE)——;

ROTAMETER

PULSATION DAMPENER

ORIFICE PLATE AND
FLANGES

FLOW TUBE

INJECTOR OR EDUCTOR

DIAPHRAGM

ELECTRIC MOTOR (M)

PIPE FUNCTION

PIPE MATERIAL
(NOT SHOWN WHERE
NOT KNOWND

Y

3~2—-CP-PVC

PIPE DESIGNATION

SECTION (NUMBER) OR
DETAIL (LETTER) DESIGNATION

DIRECTION OF
? ; SECTION CUT
SHEET NUMBER WHERE SHOWN

SECTION (NUMBER) OR
DETAIL (LETTER) DESIGNATION

SECTION OR DET

SCALE :

SHEET NUMBER WHERE TAKEN

>

DETAIL AND SECTION DESIGNATION

STANDARD DETAIL AS lNDlCATED\

STANDARD DETAIL DESIGNATION

CITY OF PITT

SBURG, CALIFORNIA

WATER TREATMENT

PLANT EXPANSION 1988

Date | Ch'k’'d Revision
| . ‘ | | SHEET NO.
Designed by: CAMP DRESSER & McKEE INC. ©
Drawn by:__GM Date: , 1988 f , CDM G-3
MDR | . 710 South Broadway ‘
Checked by: 22~°% Walnut Creek, CA 94596 environmental engineers, scienlists,
Approved by P FM Scal e planners. & management consultants

S of |4




T PER MINUTE
ANDARD CUBIC FEE
ST
SCH STE ENT
CEM
CL STEEL IN D
SIDE DIMENSION SscLC STOR;\\?DQ\QQ' OR SECON
ut D ECO
0C OUTS OR O SEC SED
LOW IES
oD OVERF AD RATING SED SER
ot Samreo N T -
R OPER O NING & ~ooF DRAI SHT JMILAR LR
DR HOSE DiBB SILISIC ACID T SENG . QrEMNG SIM SLUDGE GOLLECTOR MP PUMPS
! N U T
:/B HYDRORF'\‘(UO RE OR H“xGH POl ORD oF gtc ng~ON gglsr\éuRE OGR >
HF MERCU TAL PRESSU L E OR PA RBON SO STATIC P SPACIN ECIFIED
— Hg HOREONER, N O HOUR DRAULIC SIGNA PLANT AR ACTIVATED CA SP SPECIFICATIONS OR S7 S STEEL
DR N ORIZ ORS URN HY: P RED | IFIC LES
D DEFLECTIO EIONIZER s HEATING RETSUPPLY R PA Ve L YELECTROLYIE. SPECS S IARE R OR STAIN
DEFL DUCTILE IRON OR D iR HOT WATER PAC PAVEMENT CEMENTPOLYELECTR e SANTARY SEWE
DET DUCT'LER HS HEIGHT moN'NG PAVM PORTL FFLUENT END > 2 ION
ND | NT E LAIN SS STAT
DI DIAMET oM RENTIAL T EATING & AR CO PC PLA R OR P A ANDARD
1A APHRA DIFFE H H R TING OLYME ST ST RED
CUUM) DLAPH DipFUSER OR HTG HEATE;\IG VENT’LAER PE P RFORATED CE ATION RSECTION STD STAGGE